International

OPEN ACCESS
Journal

Of Modern Engineering Research (IJMER)

Performance Evaluation of Multistage Flash (Msf) and Reverse
Osmosis (Ro) Desalination Plants: Case Study (1) Process

Description
Uthman Dawoud?®, Ayman El-Gendi*®

4Department of Chemical and Materials Engineering, Faculty of Engineering, King Abdulaziz University,
Jeddah, Kingdom of Saudi Arabia’ PO box 80204
bChemical Engineering & Pilot Plant Department, Engineering Research Division, National Research Centre,
33 El-Bohouth St. (Former El-Tahrir St.), Dokki, Giza, Egypt, PO box 12622
Corresponding Author: Uthman Dawoud

ABSTRACT: This work is designed to evaluate and investigate the seawater desalination using multi stage
[...]
the plates and heats the incoming air. And this process is a generative air heater.

C. Wind box
The hot air enters the wind box and its entry to the furnace is controlled by dampers at the burners.
D. The flue gas line and treatment

We need to get rid of the generated flue gas from the combustion. But we first going to benefit from its
temperature. So, first it's going to be used in the super heaters to heat up the steam. The super heaters are mainly
three headers: Low Temperature Super Heater (LTSH), Intermediate Temperature Super Heater (ITSH) and
High Temperature Super Heater (HTSH).

The flue gas goes first to the LTSH then the ITSH then to the Attemperator which controls the temperature
before going to the HTSH and keeps it within the metal limits of the super heaters. Then the flue gas goes to the
economizer and heats up the incoming feed water. After that it passes through the gas side of the LJ heater and
then enters to the electronic sulpherization precipitator (ESP). An electrostatic precipitator, or ESP, is one
method for removing particulate matter from flue gas which in our case is the silver. Then 60% of the flue gas
goes to the FGD and the rest goes straight to the chimney. The FGD wash the flue gas with the sea water to
reduce the releasing of the silver in the air. Then the leaving gas of the FGD returns to the 40% and gets
dissipated to the atmosphere.

) Boiler parts and its way of work

] The water enters the steam drum from the economizer. As the water enters the stem drum the pressure
reduces to about 97 bar from 120 bar and the temperature rises to about 300 °C. the internal feed line nozzles
point down the water to something calls the down comers which takes the water to the bottom wall header so it
won't affect level in the drum. From the bottom header the water rises in the rises tubes placed in the furnace
wall back to the drum. Because the water in the walls is less dense the water in the down comers force it to go
back in the drum and this is the natural circulation. It's used to keep the walls cool.

" The drum is the place where the water and the steam separates from each other by a cyclone move.
And the drum is the perfect place to dose some chemicals in the boiler.

" The chemicals of the boiler are:

1. Sodium Phosphate (Nas;PQO,) to remove the hard scale.

2NazPO, + 3CaS0O, ===:-)3Na2504+Ca3PO42

2. Sodium Hydroxide (NaOH)

It's a special dosing only in the startup. Its job is to raise the value of the ph in the boiler to make it between (8.7
and 9.5) which is the acceptable range in the boiler.

] These products leave the drum in a stream calls Continuous Blow Down.

] The single boiler contains 12 Burner. 4 in each elevator or level. All the 12 burners use the same heavy
fuel oil for combustion. But the down 4 or the first level's burners also use diesel which is only used in the
startup process as an igniter. Because it ignites faster and it has a lower heat which is better used as a warm up.

. There are five boilers in Jeddah 4. Each one of them produces a steam flow equals 600 T/hr with a
temperature of 510 °C and a pressure of 85 bar.

3.1.2.8 Turbines

There are five turbines in Jeddah 4. The produced steam from the boilers goes into the turbines. Each turbine
can produce up to 118 MW at a rate of 3600 RPM. First and second extractors from the turbines goes to the HP
heaters located before the economizer. And the third extractor with a pressure of 1.5 bar and a temperature of
125 °C goes to the diesel section, to the brine heater to be more exact.

3.2 Reverse Osmosis(RO) plant

RO plant system is designed of the following basic components or stages: Pretreatment, High-pressure pump,
Membrane assembly,Post-treatment, chemical dosing, and Sea Water Intake System. Schematic of RO plantwas
shown in Fig.4.

| IMER | ISSN: 2249-6645 | ww.ijmer.com | Vol. 8| Iss. 01 | January 2018 | 85 |



Performance Evaluation of Multistage Flash (MSF) and Reverse Osmosis (RO) Desalination Plants: Case

Seawater ERD
Intake
) SWRO
Ea DMF C/F HP @ Recovery ratio 42%
B g ‘_'ﬁ
i F ;
= 3.6 MIGD x 16 units
Cartridge filter, Turbo_charger,
N K 16 units
Gravity type, 16 +2 units
24 units
- Blending : 10~40%
Final Product Water <
P
Flowrate : 10,000 m3/hr REEEVF:O ratio 92% HP
=
TDS < 200 ppm 1 ‘—R‘.
Cl: 40760 ppm Remin. system 5.9 MIGD x 8 units

Figure (4): RO plant Schematic.
3.21  Pretreatment
Pretreatment stage is significant in RO and plays a vital role for removing suspended solids from
water,consequently salt precipitation or microorganism growth does not appear on the membrane surface.
Generally, the pretreatment process is formed ofa fine filtration and the addition of acid or other chemicals to
prevent precipitation.Pretreatment consists of the following components:
] Stop Gates:
Located after the water intake and the before the Sea Water Pumps. Its job is to close to protect the plant and its
parts from any sudden threat if needed or when there is a periodic maintenance happening.
" Course bar screen:
Located after the first line of the stop gates. Its job is to prevent large materials, mariners and jelly fishes from
entering the plant. Because if those obstacles entered inside the pumps, they will damage it.
" Traveler band screen:
Located right after the Bar screens. Its job is to prevent sand, small fishes and other small obstacles from passing
through with the water and entering the plant.
" Sea water Pumps:
Located after the second line of the stop gates and before the Dual Media Filtration (DMF). They are 4 pumps
13800 V each. Its job is to push the water from the holding tank after the stop gates to the DMF cells.
] Dual Media Filtration (DMF):
It’s a 3 layers filter. It consists of coal, sand and gravel. Its Located after the Sea pumps. Its job is to pass the
water through a porous for the physical removal of suspended solids and/or turbidity. There may be
contaminants in the water added via contact with earth elements that leads to dissolved impurities or particulates
or manmade such as wastewater, chemicals, fats, oil, grease.

. Clear well:
It's used as a storage for filtered water after DMF and before the cartridge filter with large quantity.
. Cartridge Filter:

Cartridge Filters are part of the fine filtration system. This system is used as an additional safety measure against
the possible presence of suspended particles of size larger than 10 micron in the seawater. Purpose of cartridge
filter is to removal of finer suspended impurities of 10 microns and larger size from the filtered water pumped
from the filtered water clear well by 3 filtered water pumps that raise the pressure of the passing water to 3.5
bars, before being supplied to RO train. Providing a dumping facility of filtered water until the quality of water
reaches to the permissive value to feed to RO Trains.

3.2.2  High-pressure pump(HP)

HP Supplies the pressure desirable to allow the water to penetrate the membrane and prevent the salts to pass.
For brackish water, the required pressure varieties from 17 to 27 bar while for seawater from 54 to 80 bar with
the support of the turbo charge. In the present case for the red seawater the needed pressure is about 41 bar. this
value is calculated by multiplying the conductivity of the red sea with the value of 0.0007 (a constant factor), so
58000 x 0.0007 = 41 bar which is the needed pressure, so start the production of the pure water.

| IMER | ISSN: 2249-6645 | ww.ijmer.com | Vol. 8| Iss. 01 | January 2018 | 86 |



Performance Evaluation of Multistage Flash (MSF) and Reverse Osmosis (RO) Desalination Plants: Case

3.2.3 Membrane assembly

Membrane assembly is designed of a pressure vessel and a membrane that allows the feed water to be
permitthrough membrane. In our case, the RO planthas 16 units. Each unit consists of 226 vessels. And inside
each vessel are 2 membranes. Each membrane has ability to permitpotable water and prevent permeation of
salts.

3.24  Post-treatment

Post-treatment process is appliedto remove gases such as hydrogen sulfide and adjusting the pH number of the
product waterby dosing some chemicals as Calcium Hypochlorite.

3.25  Chemical Dosing through RO Plant

<& Sulfuric Acid (H,SO,)

- Preventing scaling in Pipes and RO membranes.

- Increasing the efficiency of the coagulant for Ferric Chloride; causes a better filtration efficiency. The
injection of H,SO, as follow:

a. Point 1 Before the DMF inlet.
b. Point 2 Before Cartridge Filter inlet.
<> Ferric Chloride (FeCl,)

- Coagulating the suspended impurities in seawater

- Ensuring an efficient filtration as the seawater passes through the DMF bed of materials.

x4 Polymer

- Helping:to enhance the effect of coagulant (ferric chloride).

- It's used when the SDI goes over the normal numbers.

<> Sodium Bisulfite

Providing the de-chlorination to protect the membranes.

<> Sodium Hypochlorite

Purifying the intake water by vanishing, bacteria and seaweed's that comes with sea water.

<> Calcium Hypochlorite

Purifying the product water.

<> Caustic Soda

Washing chemical for the 2" pass membrane.

<> Citric Acid

Washing chemical for the 1* pass membrane. It prevents the Iron Oxide fouling.

<> Ammonia

Washing chemical for the 1* pass membrane. It prevents the Iron Oxide fouling.

3.2.6  Sea Water Intake System

This is the first stage that sea water come in through.Starts with 2 large pipes with 2.4m in diameter and 27000
m3/hr in capacity. Takes sea water into the pump house. Chlorine dosing system works to inject chlorine
(sodium hypochloride) into the pipes to kill fishes, bacteria and seaweed's that come in sea water. There are 2
types of injection: Normal dosing during usual operation and Shock dosing during emergency cases.

IV. RESULTS
4.1. MSFunit
4.2.7  Mass Balance
The feed Red seawater for MSF desalination unit is 2810 m*/h. The desalination process is from stage 24 to
stage 1.

Feed Watet

Steam QOutput Product Water

Figure (5): Mass balance and energy balance.

| IMER | ISSN: 2249-6645 | ww.ijmer.com | Vol. 8| Iss. 01 | January 2018 | 87 |



Performance Evaluation of Multistage Flash (MSF) and Reverse Osmosis (RO) Desalination Plants: Case

Fig.5 shows the inputs and outputs for MSF desalination process. The equations for mass balance and energy
balance was determined as follow:
- Mass balance:
rilfeed water = ri’1p‘roduct water + ri’1blow —down water (1)
2810 m3/h = 917 m3/h + 2000 m3/h
2810 m3/h = 2917 m3/h
Sometimes the mass balance value is unreasonable because of the losses in the plant like: Feed water leak
(flanges, traps, drains, vents), Level change (reading error), Instrumentation difference, and Dead stage.
- Energy balance:

msteam (Ah) = ri’1p‘rodu ct water (hp‘roduct water hfeed)

+ rhblow down (hblow down — hfeed) (2)
hproduct water At 38°C =150.81 KJ/kg

hpiow down At 40 °C = 167.53 KJ/kg
hyeeq At 35 °C = 146.64 Kl/kg
k k
Myteqm (AR) = 91.7 = 1047‘9 * (150.81 — 146.64) + 20 = 10° 79(167.53 — 146.64)

Mgteqm (AR) = 45603890 K] /h
4.3.8 Performance of MSF unit.
The performance of MSF unit is measured for studying the effect of main operating condition such as Vacuum
Pressure and feed temperature on permeate water. The obtained data is represented in Figs. (6,7).

950
940
930

PW (m?/hr)
O
o

0 0.05 0.1 0.15 0.2 0.25

Vacuum pressure (bar)

Fig. (6): The relationship between Vacuum Pressure and product water in MSF.
Fig.6 shows the relationship between Vacuum Pressure(VP) and PW in MSF station. It seems that there is
aninverse relationship between VPand PW, the increase in VP leads accordingly to decrease in PW [30]. This
could be resorted to the decrease in vaporization at stage 24.

| IMER | ISSN: 2249-6645 | ww.ijmer.com | Vol. 8| Iss. 01 | January 2018 | 88 |



Performance Evaluation of Multistage Flash (MSF) and Reverse Osmosis (RO) Desalination Plants: Case

940 ~
930 -
920 -
910 -
900 -
890 -
880 -
870 -
860 -
850 -
840 . . . . .

29 30 31 32 33 34
Feed Temperture (°C)

PW(md/hr)

Fig. (7): The relationship between feed temperature(FT) and product water in MSF.

Fig.7 shows the relationship between FT and PW in MSF station. It is clear that there is ainverse relationship
between FT and PW, the increase in FT leads accordingly to decrease in PW. That is because the condensation
decreases at stage 24 when the heat rejection high.

4.4 Performance of RO unit

The performance of RO unit is detectedtostudy the effect of main operating condition such as feed
operatingpressure and feed temperature on permeate water. The observed data is plotted in Figs. (8,9).The RO
Design Parameters are:

. Seawater Temperature 26-35 °C, TDS 43,300 ppm, Feed flow rate 604,300 m3/day.
. Permeate or product flow 240,000 m3/day(680 m3/hr. each train), Product TDS < 200 ppm, Number of
trains: First pass 16 trains, Second pass 8 trains.
) Conversion rate: First pass 42 %, Second pass 92 %.
690 -
680 - ' s
670 - ¢
E 660 - R
OE 650 - o ®
§ 640 -
o 630 - g
620 o ¢e *
610 - .
600 . . . . . . . .
59 60 61 62 63 64 65 66 67
Feed Pressure (bar)

Fig. (8): The relationship between feed pressure(P) and product water in RO for each train.
From the fig.8 which represents the relationship between P and PW,it appears that there is a proportional
relationship between P and PW, the increase in P leads accordingly to increase in PW taking into consideration
the recovery must not exceed 42%.

| IMER | ISSN: 2249-6645 | ww.ijmer.com | Vol. 8| Iss. 01 | January 2018 | 89 |



Performance Evaluation of Multistage Flash (MSF) and Reverse Osmosis (RO) Desalination Plants: Case

750 -
740 -
730 -
720 -
710 -
700 -
690 -
680 -
670 . . . . . . .

29 30 31 32 33 34 35 36

Feed temperture(°C)

PW(md/hr)

Figure (9): The relationship between feed temperature and product water in RO for each train.
Fig.9 shows the relationship between FT and PW in RO station. It obvious that there is a proportional
relationship between FT and PW, the increase in FT leads accordingly to increase in PW [30]. This could be
resorted to the increase in water movement activity.

V. CONCLUSION
In this study, the performance of a multistage flash (MSF) and a reverse osmosis (RO) plant is
investigated of Saline Water Conversion Corporation (SWCC) in Jeddah, Saudi Arabia. The major components
of the system are described as well as the pre-and post-water treatment processes of the plants. The main
findings of this work are that the production of permeate water is dependent on the feed operating conditions.

ACKNOWLEDGMENTS
We wish to express our sincere thanks and gratitude to the Saline Water Conversion Corporation and
the graduating engineering students of Chemical Engineering Department, Faculty of Engineering, King
AbdulAziz University.

REVERENCES

[1.  Mark C.Porter, ‘“‘Handbook of industrial membrane technology *’, Noyes publications, park Ridge, New
Jersey, U.S.A P 61-70,1990

[21. Semiat, R. 2000. Desalination: Present and Future. Water International VVolume 25 N. 1

[3]. Desalination Technology Roadmap 2030. Information and Decision Support Center For Future Studies
2007.

[4.  www.swcc.gov.sa

[5]. J. M. Gohil, Paramita Ray,A review on semi-aromatic polyamide TFC membranes prepared by interfacial
polymerization: Potential for water treatment and desalination, Separation and Purification
Technology181(2017) 159-182

[6].  P.Brewer, The key to efficient ROdesalination, Filtr. Sep. 53 (2016) 20-22.

[71.  B. A. Qureshi, S. M. Zubair, Exegetic efficiency of NF, RO and EDR desalination plants,Desalination.
378 (2016) 92-99.

[81.  B. K. Pramanik, Y. Gao, L. Fan, Felicity A. Roddick, Z. Liu, Antiscaling effect of polyaspartic acid and
its derivative for RO membranes used for saline wastewater and brackish water desalination,
Desalination, 404 (2017) 224-229.

[9]. A. EL-Gendi, A. Deratani, S.A. Ahmed, S. ali,The Development of Polymeric Membrane Via Casting
Technology for Water Desalting, Procedia Eng. 44 (2012)1772.

[10]. G. Arthanareeswaran, S. K Ananda, Effect of additives concentration on performance of cellulose acetate
and polyethersulfone blend membranes, J Porous. Mater.17 (2010) 515-522.